4.14 WATER RESOURCES






4.14 WATER RESOURCES

This section provides a summary of existing water supply resources available for the City of
Rocklin, an assessment of existing water supply infrastructure and a discussion of future
infrastructure needs, an evaluation of water demand in the Planning Area, and a discussion of
whether the City has adequate water supplies to meet both short- and long-term needs. Key
issues include potential environmental impacts associated with increased water supply demand
and water service infrastructure that would result from implementation of the proposed project.
General Plan policies and mitigation measures that would serve to reduce impacts are also
identified. This section is based on available information from City websites as well as
[...]
In 1977, California experienced a severe drought that was the worst drought on record to date.
For planning purposes, the PCWA assumes this is the single dry year event. During that drought,
the PCWA relied exclusively on the PG&E supply, which was reduced to approximately 50,000
acre-feet. The PCWA assumes a similar supply reduction from 100,400 to 50,000 acre-feet during
asingle dry year.

The drought from the late 1980s to early 1990s is the benchmark for a multi-year drought for most
watersheds in the state. During that time, the PG&E supply was not cut back for the PCWA, as
ample supply was available. However, for a conservative estimate, the PG&E contract is
assumed to be reduced 25 percent for each year of the multiple dry year condition.

The PCWA has completed computer modeling of the Middle Fork Project to determine the
reliability of its water supply under the 70 years of available hydrologic record. That report
concluded the Middle Fork Project could have supplied the full 120,000 acre-feet in all the years
of record and could provide full deliveries even in an assumed worst-case three-year
consecutive event, which is a repeat of 1976, 1977, and with the third year a repeat of 1977.
Therefore, there is no assumed supply reduction of the Middle Fork Project American River supply
during the dry year planning event.

The CVP supply is subject to water shortage restriction in a manner similar to shortages imposed
on other CVP contractors. The USBR has indicated that reductions of up to 25 percent may be
necessary during dry years. Although it may be reduced even more during a severe drought,

City of Rocklin
August 2011

General Plan Update
Draft Environmental Impact Report
Water Resources — 4.14-5



4.14 WATER RESOURCES

the PCWA assumes that a reduction of 25 percent will be imposed for the single dry year and
the multiple dry year planning events.

Dry year supplies are summarized in Table 4.14-2. Alternatives for replacing inconsistent sources

include transfers and increased use of recycled water and groundwater.

TABLE 4.14-2
PCWA'’S ASSUMED DRY YEAR SURFACE WATER SUPPLIES
Water Supply Normal(aY;j;;’ Supply Single Dré;;;“ Supply Multiple D(?;/I)ear Supply
PG&E 100,400 50,000 75,300
Middle Fork Project 120,000 120,000 120,000
Central Valley Project 35,000 26,250 26,250
Total 255,400 196,250 221,550

Source: Brown & Caldwell 2006, pg. 6-7

Existing and Projected Water Supply Demand

PCWA’s 2005 Urban Water Management Plan identified the demand for treated water by
customer category in each PCWA zone in 2004. Table 4.14-3 shows the 2004 demand in Zone 1
by customer category, along with the number of connections.

TABLE 4.14-3

2004 TREATED WATER DEMAND AND NUMBER OF CONNECTIONS BY CUSTOMER CATEGORY IN AF/Y

T Ty Number of Connections in Water Demand in Zone 1
Zone 1 (afly)
Residential 25,647 16,063.07
Multi Units 664 1,982.61
Commercial 1,433 2,945.75
Industrial 2 1,078.26
Municipal 132 971.22
Landscape-Greenbelt 335 1,323.99
Irrigation/Ag 81 411.00
Construction - 210.01
Fire Protection - 8.83
Resale 8 7,978.85
No Demand - 139.29
Interties - 16.18
Misc. Connections 1,550 -
Total 29,852 Connections 33,129.06 afly

Source: Brown & Caldwell 2005, pg. 3-3; 2006, pg. 3-9

General Plan Update

Draft Environmental Impact Report

Water Resources — 4.14-6

City of Rocklin
August 2011



4.14 WATER RESOURCES

PCWA'’s 2006 Integrated Water Resources Plan (IWRP) presents an integrated water supply
strategy for normal, single dry, and multiple dry years for western Placer County and identifies
several different growth scenarios in order to project future water demand. The water supply to
demand comparison is based on Scenario 2b, which is one of the growth scenarios in the IWRP,
as it is assumed to be the most likely representation of the buildout of western Placer County.
Scenario 2b is based on the currently approved general plans within PCWA’s service area, plus
proposed projects that were in the approval process during the IWRP planning period and an
update to the Placer Vineyards development to reflect the higher dwelling unit densities desired
in the Sacramento Area Council of Governments (SACOG) Preferred Alternative. Table 4.14-4
below shows the projected demand at buildout of Scenario 2b, compared to PCWA supplies.

TABLE 4.14-4

WEST PLACER COUNTY SUPPLY TO DEMAND COMPARISON BUILDOUT OF SCENARIO 2B

Normal Year

Multi-Dry Years

Single Driest Year

(afly) (afly) (afly)
Water Demand
PCWA
Auburn 12,188 12,188 11,822
Lincoln 44,243 44,243 42,916
Rocklin 27,841 27,841 27,006
Loomis/Granite Bay 16,284 16,284 15,795
West Placer 52,125 51,125 50,561
Roseville 65,970 65,970 65,970
San Juan Water District 16,415 16,415 16,415
Raw Water 75,000 55,000 34,000
Total Demands 310,066 290,066 264,485
Water Supplies
PCWA
MFP 120,000 120,000 120,000
CvP 35,000 26,250 26,250
PG&E 100,400 75,000 50,000
South Sutter WD 5,000 0 0
Lincoln
NID 3,300 2,475 1,650
Roseville
CvpP 32,000 24,000 24,000
Total Recycled 21,261 21,261 21,261
Private Groundwater 5,273 5,273 5,273
Groundwater
Roseville 0 6,790 6,790
City of Rocklin General Plan Update
August 2011 Draft Environmental Impact Report

Water Resources — 4.14-7




4.14 WATER RESOURCES

Normal Year

Multi-Dry Years

Single Driest Year

(afly) (afly) (afly)
Lincoln/PCWA 0 10,000 10,000
Total Supplies 322,234 291,049 265,224

Source: Brown & Caldwell 2006, pg. 9-9

As shown, there is adequate water supply to reliably meet all of the projected PCWA western
Placer County service area demands under normal climate, multiple year, and single year
drought conditions. However, under drought conditions, PCWA, Roseville, and Lincoln wiill all
need to rely on groundwater to improve the reliability of their system (Brown & Caldwell 2006,

pg. 9-12).
Water Infrastructure

Zone 1 includes four water treatment facilities, 14 storage tanks, and approximately 370 miles of
treated water piping (Brown & Caldwell 2006, pg. 2-2).

In addition, the PCWA plans to construct a new water treatment plant that will be located on
Ophir Road in the Newcastle/Ophir area adjacent to the American River Pump Station. The new
WTP will have an initial capacity of 30 million gallons per day (mgd) with an ultimate design
capacity of 120 mgd (PCWA 2007, pg. 3). The Ophir WTP is planned for construction in 2018
(Trejo 2010).

Water Treatment

There are four WTPs in Zone |. The City of Rocklin, along with Penryn, Loomis, Lincoln, and a
portion of Granite Bay, is served by the Foothill and Sunset WTPs that are located in the southern
part of Zone 1 (lower Zone 1). The Foothill WTP consists of two parallel treatment trains which are
treated as separate plants (Foothill 1 and 2) (Starr Consulting 2008, pg. 2-2). In the northern part
of Zone 1 (upper Zone 1), the Auburn and Bowman WTPs serve the Auburn, Bowman, Ophir, and
Newcastle areas of Placer County. The Foothill and Sunset water treatment plans both feed
water into the Foothill distribution system, which is one combined public water system. The
Bowman and Auburn WTPs both feed water into the Auburn/Bowman distribution system, which
is one combined public water system (Starr Consulting 2007, pg. 2-5). Water distribution systems
are discussed in more detail below.

Foothill 1 Water Treatment Plant

The raw water intake location for the Foothill 1 WTP is located off of PG&E’s South Canal in
Newcastle. Under normal operating conditions, the Foothill 1 WTP is fed raw water from PG&E’s
South Canal, which carries Yuba/Bear River water. The WTP can also be fed from the Boardman
Canal, also carrying Yuba/Bear River water, or from the American River via the South Canal
during periods when the PG&E canal is down for maintenance (Starr Consulting 2008, pg. 2-2
and 2-3). Foothill 1 WTP is a ballasted clarification water treatment plant with a design flow of 40
mgd, an average winter flow of 10 mgd, and an average summer flow of 30 mgd (Starr
Consulting 2008, pg. 2-3).

Foothill 2 Water Treatment Plant

The Foothill 2 WTP is located in Newcastle off of PG&E’s South Canal, and the American River
raw water intake location for the Foothill 2 WTP is the same as for the Foothill 1 WTP described

General Plan Update City of Rocklin
Draft Environmental Impact Report August 2011
Water Resources — 4.14-8



4.14 WATER RESOURCES

above. The plant can also be fed from the Boardman Canal at station 903+00 or off the
American River during South Canal maintenance. The Foothill 2 WTP is a conventional water
treatment plant consisting of pre-chlorination, coagulation/flocculation, sedimentation, gravity
filtration, and postchlorination. The Foothill 2 WTP has a design flow of 15.0 mgd, an average
winter flow of 7 mgd, and an average summer flow of 15 mgd (Starr Consulting 2008, pg. 2-3).

Sunset Water Treatment Plant

The Sunset WTP is located in Rocklin and takes water from the Whitney Reservoir. The source of
supply is the Caperton Canal. The Sunset WTP is a conventional water treatment plant, consisting
of pre-chlorination, coagulation/flocculation, sedimentation, gravity filtration, and post-
chlorination. In 2001, a new 10 million gallon tank was installed, and in the spring of 2004 the WTP
was expanded by 3 mgd with a new capacity of 8 mgd. The expansion included improvements
to the raw water reservoir, a new raw water pump station, new chemical feed and storage, filter
to waste, and a fully automated control system. Currently, the plant design flow is 8 mgd, with
average flows of 5 mgd (Starr Consulting 2007, pg. 2-8). The Sunset WTP is typically operated
during the peak summer months and during outages in the PG&E supply to the Foothill WTP
(Brown & Caldwell 2006, pg. 2-3).

Bowman Water Treatment Plant

The Bowman WTP is located along Interstate 80 on the east side of Auburn, off the Bowman
Canal. Water is diverted from the Bear River Canal into an inverted siphon to Bowman Canal
and passes through a PG&E staging area, above Halsey Forebay. The Bowman WTP has two
parallel treatment trains with different processes (referred to as the Bowman WTP and the
Bowman Package WTP). The Bowman WTP is a conventional water treatment plant, consisting of
pre-chlorination, coagulation/flocculation, sedimentation, gravity filtration, and post-
chlorination. The WTP design flow is 5 mgd, with average flows at 4 mgd. The Bowman Package
WTP has been designated as a conventional filtration plant consisting of a CPC Microfloc
package unit (adsorption clarification and gravity filtration) followed by post-chlorination. The
Bowman Package WTP has an average design flow of 2 mgd and typically operates from April
through October (Starr Consulting 2007, pg. 2-2).

Auburn Water Treatment Plant

The Auburn WTP is located along Interstate 80 in Auburn, off the Bear River Canal. The source of
water supply is Rollins Lake. During PG&E outages, the plant receives water from the Upper
Boardman Canal. The Auburn WTP is a conventional water treatment plant, consisting of pre-
chlorination, coagulation/flocculation, sedimentation, gravity filtration, and post-chlorination.
The plant design flow is 6 mgd. However, hydraulic constraints limit the plant flow to 5 mgd. The
plant typically operates from April through October with average flows of 4 mgd (Starr
Consulting 2007, pg. 2-7).

The Auburn WTP was replaced with a new treatment plant with an initial capacity of 8 mgd. The
new plant includes pre-screening, pre-chlorination, Actiflo, gravity filtration, post-chlorination,
and a centrifuge for sludge thickening (Starr Consulting 2007, pg. 2-7). This project was
completed in March 2007 and is in operation (Trejo 2010).

Water Distribution and Storage

The PCWA Zone 1 water system service area begins at an elevation of approximately 1,800 feet
and ends at an elevation of 100 feet. For the most part, gravity moves raw water through a series

City of Rocklin General Plan Update
August 2011 Draft Environmental Impact Report
Water Resources — 4.14-9



4.14 WATER RESOURCES

of water canals to the water treatment plans and then to the water distribution system without
additional pumping (PCWA 2003, pg. 5-8). The City of Rocklin is served by three major
transmission lines: a 24-inch transmission line along Pacific Street/Taylor Road, a 30-inch
transmission pipeline that supplies water to the Stanford Ranch development, and a 42-inch
transmission pipeline that runs south from Penryn to Lincoln.

Zone 1 includes 14 storage tanks providing approximately 24.5 million gallons (mg) of storage
capacity (Brown & Caldwell 2006, pg. 2-1). Three 10-milion-gallon water storage tanks are
proposed for eventual construction adjacent to the Sunset Water Treatment Plant; the first tank
has been constructed. Storage capacity in the Foothill/Sunset system is presently 31 million
gallons.

4.14.2 REGULATORY FRAMEWORK
FEDERAL
Safe Drinking Water Act

The Safe Drinking Water Act (SDWA) was originally passed by Congress in 1974 to protect public
health by regulating the nation’s public drinking water supply. The law was amended in 1986
and 1996 and requires many actions to protect drinking water and its sources: rivers, lakes,
reservoirs, springs, and groundwater wells. The SDWA applies to every public water system in the
United States but does not regulate private wells which serve fewer than 25 individuals.

The SDWA authorizes the United States Environmental Protection Agency (EPA) to set national
health-based standards for drinking water to protect against both naturally occurring and man-
made contaminants that may be found in drinking water. Originally, the SDWA focused primarily
on treatment as the means of providing safe drinking water at the tap. The 1996 amendments
changed the existing law by recognizing source water protection, operator training, funding for
water system improvements, and public information as important components of safe drinking
water. This approach is intended to ensure the quality of drinking water by protecting it from
source to tap (EPA 2009).

STATE
Urban Water Management Planning Act

In 1983, the California legislature enacted the Urban Water Management Planning Act (Water
Code Sections 10610-10656). The act states that every urban water supplier that provides water
to 3,000 or more customers, or that provides over 3,000 acre-feet of water annually, should make
every effort to ensure the appropriate level of reliability in its water service sufficient to meet the
needs of its various categories of customers during normal, dry, and multiple dry years. The act
describes the contents of the Urban Water Management Plans (UWMP) as well as how urban
water suppliers should adopt and implement the plans. It is the intention of the act to permit
levels of water management planning commensurate with the numbers of customers served
and the volume of water supplied (DWR 2009b). As discussed under Regional Regulatory
Framework below, the PCWA adopted its most recent UWMP in 2005.

Senate Bill 610

Senate Bill (SB) 610 was approved in October 2001. SB 610 makes changes to the Urban Water
Management Planning Act to require additional information in Urban Water Management Plans

General Plan Update City of Rocklin
Draft Environmental Impact Report August 2011
Water Resources — 4.14-10



4.14 WATER RESOURCES

if groundwater is identified as a source available to the supplier. Required information includes a
copy of any groundwater management plan adopted by the supplier, a copy of the
adjudication order or decree for adjudicated basins, and if non-adjudicated, whether the basin
has been identified as being overdrafted or projected to be overdrafted in the most current
California Department of Water Resources (DWR) publication on that basin. If the basin is in
overdraft, that plan must include current efforts to eliminate any long-term overdraft. A key
provision in SB 610 requires that any project subject to the California Environmental Quality Act
(CEQA) supplied with water from a public water system be provided a specified water supply